FOrReVvER | REDWOOD

From the Forest, For the Forest since 1995
866.332.2403 (TOLL FREE); 7am — 7pm Pacific Time, Monday-Saturday

ASSEMBLY INSTRUCTIONS FOR
THE TRADITIONAL WOODEN GARDEN PERGOLA

\_

g,n-_-_gr*: :
T

' Fnagvmmewm(g




“uas slred ay) UO payJew sJaquinu ay) 01 Ydrew 1ou op asay] “AJuo 90uaJajal o) aJe J[qe sexod JO JUajuo)) ayl Ul siaquinu 1ued 810N

0T

aueaLLINH PUIA 3[eD prepuels

L]

paJap.o J|

'saseg SI0UIUY SUBILLNKH

10 PUIAN B[eD ‘pIepuels

pa4ap.o J|
sjo0g

ga-Skie|s

V-SIe|S

saoeIg 93U AIepuodas

saoelg 33Uy UIeN

slayey

Bunjoo|g usamiag-uj
yum suoddng

suoddns sj6uls

s150d

Aren
1M

‘ON

Buimeaqg

uondiiosag

‘L0

S3X04d 40 LNJLNOD

Pl 1

THE TRADITIONAL WOODEN GARDEN PERGOLA

www.ForeverRedwood.com



"az1S uo Buipuadap Aten [jIm arempaey INoA Jo Ssuoisuswiq 810N

m_:__::______:_:_:_::::E:::_:_:__:_______

"(s150d a1 01 Sa2RIQ 93U AUl Yoene 0])
s)j0g ,.6 X ..8/€

A RRRR AR AR RRRRRRR R RARRRRRRRH

‘(1ayel
3y} 0] $a9e.q 93Uy AIepuodas ayl yoene o])
siod ..G X .. 9T/S

‘(s1s0d a1 01 s100q
ay] yoene 0] / 'sialjed ay) 01 SIe[s ay yoene
0] / "suoddns ay) 0] sia)jel 8yl yoene o)
SMa1aS Y29 €

‘(s1s0d ayy 01 su8)jra BYI YoeNR 0] )
slod ,.9 X ..8/€

m_____::::::_:___::::::_:__::

‘(suioddns sy 01 $30eIQ 98UY UIRW
ay1 yoene o] / ~Jay1abol suoddns ayy yoene
0] / 's1sod sy 01 suoddns ayy yoene o)
slog ,.L X ..8/€

‘(s1s0d 8y 01 saseq Joyoue 3y} yoene o)
sljog Be e X ,.9T/5

‘(punoub sy 01 saseq J0YdUR 3yl yoene 0])
sijod Be1 .y X %

‘(punoub sy 01 saseq J0YdUR 3yl yoene 0])
SHog Joyuy v X %

‘ON

Buimeaqg

uondiiosag

1S1TT13dVMAYVH

P| 2

THE TRADITIONAL WOODEN GARDEN PERGOLA

www.ForeverRedwood.com



% - o~ ™ < © ~ o) o
f
(=)
c n Q
Z 2| = S| 5 @
o 5|28 g | @ 2
= s i) o
= 173 3 2 =] 3 A %) ©
x| 8|2 |58 ||| ¥X|E|&E|2|s
ol ||| 2|5 |2]|S5
c/) | 52 c | S 2
[ = 1
£ Jar}
(%]

Note: Part numbers in the Drawing are for reference only. These do not match to the numbers marked on the parts sent.

P| 3
THE TRADITIONAL WOODEN GARDEN PERGOLA
www.ForeverRedwood.com



NOTE: In order to know where the post needs to be placed, check the numbers on them. If the post is not marked, then place the
single Supports on the ground to locate the markings for each post position and clearly set your bearings. (“Don’t attach yet, only
place them on the ground to begin with”).

Step 1: Install the anchor bases (10) with %™ X 4°” anchor bolts (A) (for concrete deck) or 2" x 4" lag bolts (B) (for wood
deck). Please see the “How to anchor your pergola document” for all details. Set your post (1) in the saddle of the anchor bases.
Drill a g ¥4~ hole in the post prior to anchoring to facilitate the ratcheting of the hardware. After that, use 5/16"" X 3" lag bolts
(C) to attach each post to its respective anchor base.

[ 5/16"" X 3" Lag Bolts

Step 2: Use 3/8"" X 7 bolts (D) to attach the single supports (2) to the posts. Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

3/8° X 7" Bolts

Pl 4
THE TRADITIONAL WOODEN GARDEN PERGOLA
www.ForeverRedwood.com



Step 3: Place the supports with in-between blocking (3), into the post notches as shown and attach to the post with the single
support bolts. Each part has a series of numbers that indicate where to attach the part with the corresponding number.

Step 4: Attach the single supports to the supports with in-between blocking (3), use 3/8"" X 7”” bolts (D).

3/8° X 7 Bolts

P|5
THE TRADITIONAL WOODEN GARDEN PERGOLA
www.ForeverRedwood.com



Step 5: Use 3/8"" x 6”” bolts (E) to attach the perimeter rafters (4) to the posts and 3" deck screws (F) to attach to the supports.
Each part has a series of numbers that indicate where to attach the part with the corresponding number.

3" Deck Screws

Step 6: Attach the main knee braces (5) to the supports with 3/8”" x 7" bolts (D) and to the posts with 3/8”" x 9" bolts (H). Each
part has a series of numbers that indicate where to attach the part with the corresponding number.

3/8” X 77 Bolts

3/8” X 97 Bolts

P| 6
THE TRADITIONAL WOODEN GARDEN PERGOLA
www.ForeverRedwood.com



Step 7: Attach the Secondary knee braces (6) to the rafters with 5/16™" x 5° bolts (G) and to the posts with 3/8"" x 9°" bolts (H).
Each part has a series of numbers that indicate where to attach the part with the corresponding number.

e ol
P4
oW 5/16" X 5 Bolts
V4 » o

3/8” X 97 Bolts

Step 8: Use 8 x 3”" deck screws (F) to attach the central rafters (4) to the supports. Each part has a series of numbers that
indicate where to attach the part with the corresponding number.

-

\
\\

\

71 3" Deck screws

é =
7
I"
!

P 7
THE TRADITIONAL WOODEN GARDEN PERGOLA
www.ForeverRedwood.com



Step 9: Attach the Slats A&B (7,8) to the rafters with 8" x 3"” deck screws (F). Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

3" Deck Screws

Step 10: Finally, attach the boots (9) to the posts with 3"" deck screws (F). Each part has a series of numbers that indicate where
to attach the part with the corresponding number.

3" Deck Screws

P| 8
THE TRADITIONAL WOODEN GARDEN PERGOLA
www.ForeverRedwood.com



This completes the Pergola assembly. Hope you enjoy your set for many decades. If you ever have a problem or a question,
don't hesitate to call us (866 332 2403) or email us. We are here to support you.

Pl 9
THE TRADITIONAL WOODEN GARDEN PERGOLA
www.ForeverRedwood.com



